Test Report

Report No:ATCCR20082810F

Sample Category Vikang99-iron composite powder
Client N&E Innovations Pte.Ltd
Test Category Test Entrust
Date of Report 2020.09.07
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Report No:ATCCR20082810F

Detection Information

Client N&E Innovations Pte.Ltd Sample Source Inspect
Client address 463 Macpherson Road SINGAPORE 36818 Sample State Normal
Date of Recei

A L e 2020.08.28 Date(s) of tests | 2020.08.28-2020.09.07

samples

Sample No  |[ATCCR20082810F-0828CP01

Category Test Project Test Standard and Method Test Instruments

Vikang99-iron I e . -
. Antiviral Activity Value ISO 18184:2019 Textiles Determination . .
composite o o Biosafety Cabinet
(SARS-CoV-2) of antiviral
powder
End
Color: Black
Remarks i .
Test conditions: No light
°
Report Preparer: El **ﬂ Authorized Signatoyy:
Report Reviewer: /?’1,2 t Date of Issues Re
(Special Chapter for [nspi

011404

WA, 27



Report No:ATCCR20082810F

Test results

Virus Types (NO) | lg(Vao) (lgTCIDso/mL) lg(Vbay) (1gTCIDs¢/mL) lg(Vean) C(lgTCIDso/mL)
| 6.67 6.53 4.32
SARS-CoV-2
2 6.63 6.51 4.35
MDCK
3 6.59 6.48 4,27
Average Value of
6.63 6.51 4.31
IgTCIDso/mL
Antiviral Activity Value 2.19
Antiviral Activity Rate (%) 99.36

End

20U, 2 W



